
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 1) 
Final Report Section II Strategic Sewerage Master Plan Dehiwala-Mount.Lavinia 

 

 

   

 

THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA 

MINISTRY OF CITY PLANNING AND WATER SUPPLY 

MINISTRY OF POLICY PLANNING AND ECONOMIC AFFAIRS 

NATIONAL WATER SUPPLY AND DRAINAGE BOARD 

 

THE PROJECT  

FOR 

THE STRATEGIC MASTER PLAN  

UNDER THE SEWERAGE SECTOR  

IN 

THE DEMOCRATIC SOCIALIST 

REPUBLIC  

OF  

SRI LANKA 

(PHASE 1) 

 

SECTION II 

STRATEGIC SEWERAGE  

MASTER PLAN 

⑤DEHIWALA MOUNT LAVINIA 
MAY 2017 

 

JAPAN INTERNATIONAL COOPERATION AGENCY 

(JICA) 

[...]
organic material, nitrification, and phosphorus uptake. Recirculation typically is included to return 

nitrified mixed liquor from the oxic zone to the anoxic zones for denitrification. Figure 4.3-2 shows 

some examples of commonly used BNR process. 

 

 
Source: JET 

Figure 4.3-2 Examples of BNR Process 
 

There are many variations and proprietary BNR processes. A BNR process with a biofilm carrier in the 

nitrification (oxic) zone has recently become more popular. Nitrifying biomass in the reactor is 

increased by the introduction of biofilm carrier, resulting in a shorter hydraulic retention time (HRT) in 

the nitrification zone, potentially reducing the space required. 

Information on the site conditions is necessary for the final determination of the treatment process. 

Since the STP site is not yet decided, the following discussion on treatment process is in general terms 

only. 

MLE (Modified Ludzack-Ettinger) process : N removal
 

Multi stage step-feed BNR process (Two-stage) : N removal

A2O (Anaerobic-Anoxic-Oxic) process : N, P removal

Anoxic Oxic

Anoxic OxicOxicAnoxic

Recirculation

Primary effluent

Return sludge

Return sludge

Settling tank

Settling tank

Settling tank

Recirculation

Return sludgeAnaerobic

Anoxic Oxic

Recirculation

Primary effluent

Primary effluent

 



The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 1) 
Final Report Section II Strategic Sewerage Master Plan Dehiwala-Mount.Lavinia 

 

 
 4-5  

 

 Sewage Treatment Process 4.3.2

 (1) Required Treatment Level 

The design influent wastewater quality and target effluent quality values are shown in Table 4.3-1. The 

influent and effluent quality used are the same as proposed for Sri Jayawardenapura Kotte MC.  

 

Table 4.3-1 Design Quality of Influent and Effluent 

 
Source: JET 

 

 (2) Treatment Process 

The selected BNR process must satisfy the following conditions: 

1) effluent must meet the design target values 

2) treatment facility must be accommodated within the identified site. 

3) process must minimize maintenance cost 
 

BNR systems used to be configured in a plug-flow regime with the system influent and return activated 

sludge (RAS) flows directed to the beginning of the tanks. More recently, adaptations are made to use 

step-aeration. Step-feed BNR configurations can remove high levels of nutrients with reduced tank 

volume. 

 

A three-stage step-feed BNR process is the preferred treatment process (Figure 4.3-3).  

 
Source: JET 

Figure 4.3-3 Three-stage Step-feed BNR Process 
 

 

 

Tolerance limit Design target value
BOD5 240 30 15

COD 600 250 75
TSS 160 50 15
T-N 45  -  -
TKN  - 150 2.5

NH4-N  - 50 2.5

NO3-N  - 10 10
T-P 6  - 3

Soluble-P  - 5 2
(mg/L)

Inflow
Effluent

AnoxicOxi
Anoxic

(Anerobic)

Return sludge

Settling tank

Influent

Oxic Anoxic Oxic

Coagulant



The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 1) 
Final Report Section II Strategic Sewerage Master Plan Dehiwala-Mount.Lavinia 

 

 
 4-6  

 

Equal amounts of influent is introduced to each denitrification tank. The capacity of each tank is 

determined so that each stage would have the same biomass amount.   

This process configuration, offers the following advantages: 

1) High nitrogen removal efficiency (about 80%) can be achieved with a much smaller 

recirculation ratio (0.5Q). 

2) Return activated sludge is enough thus internal recirculation in each stage is not 

required. 

3) Reactor HRT can be reduced to less than 10 hours which is small enough for the process 

to fit the selected site. 
 

 (3) General Layout 

Figure 4.3-4 shows the typical layout of a STP using the three-stage step-feed BNR process. The 

required area is about 2 ha. 

 
Source: JET 

Figure 4.3-4 4.3-4: Draft Layout of the Treatment Plant 
 



The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 1) 
Final Report Section II Strategic Sewerage Master Plan Dehiwala-Mount.Lavinia 

 

 
 4-7  

 

 (4) Main Unit Processes 

     1) Screen and grit chamber 

Screening is the first operation at STP. Screening removes objects such as rags, paper, plastics and 

metals to prevent damage and clogging of downstream equipment, piping, and appurtenances. Grit 

includes sand, gravel, cinder, or other heavy solid materials that are “heavier” (higher specific gravity) 

than the organic biodegradable solids in the wastewater. Grit also includes eggshells, bone chips, seeds, 

and coffee grounds. Removal of grit prevents abrasion and wear of mechanical equipment, deposition 

in pipelines and channels, and accumulation in aeration basins. Grit removal follows screening and 

precedes aeration.  

The treatment plant will accept septage from areas that will not be covered by the sewerage network for 

the foreseeable future. Septage should be separately and carefully processed to remove coarse materials 

and sand before entering the aeration tanks. Since the plant has no primary settling tank to provide 

dilution, the amount of septage that can be accepted should not exceed 0.5% of the influent flow 

volume. 

 

     2) Primary settling tank 

Typically, the next stage in treatment would be primary sedimentation where sewage flows through 

large primary sedimentation tanks or primary clarifiers. The tanks are used to settle organic solids while 

grease and oils rise to the surface and are skimmed off. Approximately 60% of suspended solids and 

35% of BOD removal efficiency can be achieved at this stage. 

Primary sedimentation tanks are omitted to save space and reduce land requirements. Sewage will flow 

directly to the BNR process. 

 

     3) Reactor  

Wastewater flows into the BNR reactor tanks, which is the main part of the process. The total HRT of 

the reactor is estimated to be 9.5 hours. Influent is divided equally into three and step-fed into each 

anoxic tank. Aerobic decomposition of organic substances and nitrification takes place in the oxic tanks. 

Return activated sludge which contains nitrate is sent to the first anoxic tank where denitrification takes 

place (nitrate is converted to nitrogen, N2). The organic substances required for denitrification is 

supplied by influent wastewater.   

Biological phosphorous removal is the uptake of phosphorus by phosphorus-accumulating organisms 

(PAOs). These micro-organisms are settled out in the clarifier as activated sludge. While the actual 

uptake of phosphorus occurs under aerobic conditions, PAOs must first be conditioned by exposure to 

volatile fatty acids (VFA) under anaerobic conditions. The anaerobic cell is integrated in the first 

anoxic tank. 

While good aeration is all that is needed for phosphorus uptake to occur, the aerobic uptake of 

phosphorus is dictated by the amount of VFA stored and energy/phosphorus released in the anaerobic 

zone. Therefore, success is primarily determined by influent wastewater quality and the amount of VFA 

that is present proportion to the amount of phosphorus to be removed.  

Biological phosphorous removal is expected to some extent however, simultaneous chemical 

precipitation is added to the third stage to ensure that target P concentrations are met. Coagulant is 

added directly into the mixed liquor at the end of the third stage in the oxic tank. Mixing and 

coagulation take place in the oxic tank and phosphorous is precipitated with the activated sludge in the 



The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 1) 
Final Report Section II Strategic Sewerage Master Plan Dehiwala-Mount.Lavinia 

 

 
 4-8  

 

final settling tank. The coagulant dosing equipment is minimal (only a coagulant storage tank and a 

dosing pump are required). 

Figure 4.3-5. shows the principle of the simultaneous precipitation method. 

 

 

 
Source: JET 

Figure 4.3-5 Principle of Simultaneous Precipitation 
 

     4) Final settling tank 

The mixed liquor flows into the settling tank and is retained for 3.4 hours at the overflow rate of 25 m
3
/m

2
/d. 

Solid-liquid separation takes place there. The clarified supernatant flows over the effluent weir of the 

settling tank. The activated sludge in the tank is collected in the sludge hopper. Some of the activated 

sludge is returned to the first stage anoxic tank to keep the process going and the excess is sent to 

thickening and dewatering. 

 

     5) Disinfection  

Treated wastewater is disinfected before discharge to minimize the health risks associated with 

pathogens. Disinfection will be with chlorine in the form of sodium hypochlorite (NaOCl), added to the 

effluent after the final settling tank. If the receiving water is found to be sensitive to chlorine 

by-products (e.g. fish) then UV radiation will be considered as an alternative. 

 

 Odour Control 4.3.3

The possible odour emission points are: 

 septage receiving facility 

 grit chamber 

 reactor tank 

 sludge treatment process 
 

The septage receiving facility, grit chamber and sludge treatment process are the main odour emission 

RS

Coagulant（Al,Fe）

RS

Coagulant（Al,Fe）

Excess sludge 



The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 1) 
Final Report Section II Strategic Sewerage Master Plan Dehiwala-Mount.Lavinia 

 

 
 4-9  

 

points. Odour from the reactor tank is usually not very offensive. Necessity of deodorization process 

depends on the environmental condition near the STP. 

The necessity for odour control depends on the environmental condition near the STP.    

Odour control options are as follows: 

- activated carbon adsorption 

- biological deodorization in combination with above 

- supply of odour containing air to reactor 

- soil bio-filter  
 

Soil bio-filter is a simple method but periodical soil turnover is required for efficient odour reduction. If 

intensive odour control is required, activated carbon is necessary. 

 

 Sludge Treatment and Disposal 4.3.4

 (1) Characteristics of Waste Sludge Produced 

The waste activated sludge (WAS) from the STP is estimated to be 20 t/d. This sludge when dewatered 

will have a moisture content of 80%, corresponding to 4 DSt/d. The WAS has a high protein content 

which is the main component of the biomass. This is aerobically stabilized due to the long solids 

retention time (SRT). Odour emission therefore is generally much less than primary sludge. 

If waste sludge becomes anaerobic in the storage tank, phosphorus will be released to the supernatant 

which is returned to the BNR reactor and will impose an additional load. Therefore, rapid processing 

from the storage tank is desirable. 

 

 (2) Sludge Treatment 

     1) Thickening 

Sludge thickening normally refers to the process of reducing free water content. Thickening is an 

important process because it reduces the volume of sludge that is sent to the dewatering process. 

Gravity thickening works best for primary sludge and is not very effective for WAS. Mechanical 

thickening is more efficient. The commonly used mechanical methods are: dissolved air floatation 

(DAF), centrifugation, gravity belt thickener and screw press. Detailed considerations will be described 

in the F/S. 

     2) Anaerobic Digestion 

Anaerobic digestion is not considered in the sludge treatment process because it doesn’t work well for 

waste activated sludge alone. 

     3) Dewatering 

Dewatering refers to the reduction of floc-bound and capillary water content of sludge. Sludge 

dewatering is required at the STP prior to disposal. Since dewatering processes differ significantly in 

their ability to reduce water content, the sludge disposal method will generally have a major influence 

on the dewatering process that is most suitable.  

 



The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 1) 
Final Report Section II Strategic Sewerage Master Plan Dehiwala-Mount.Lavinia 

 

 
 4-10  

 

The commonly used dewatering machines are: filter belt press, screw press and centrifuge. These 

machines require sludge conditioning by polymer coagulant prior to dewatering. Screw press machines 

are becoming popular for the following reasons: 1) compact size supplied as a unit containing 

dewatering equipment, coagulation equipment, and control panel; 2) easy to operate, unmanned 

operation is possible; 3) direct dewatering of excess sludge without thickening is possible.  

A diagram of a screw press is shown in Figure 4.3-6. 

 

 
Source: Japan NWSDB Construction Association 

Figure 4.3-6 Diagram of Pressurized Screw Press  
 

 (3) Sludge Disposal 

There are several options for the final disposal of waste sludge, as shown in Figure 4.3-7. 

 

 
Source: JET 

Figure 4.3-7 Sludge Disposal Options 
 

Nitrogen and phosphorus in sewage sludge contains essential nutrients for plants, ideal for use as 

compost or other agricultural purpose. In sludge composting, some organic materials are usually added 

to the dewatered sludge to adjust the moisture content and C/N ratio as pre-conditioning. Organic 

substances are decomposed and stabilized in the composting process. 

During composting, fermentation temperature will rise to over 65℃ destroying pathogenic bacteria in 

the process. Matured compost has no offensive odour. Composting is preferable to drying and dumping 

excess sludge, since it recycles the nutrient and is more hygienic. However, strict quality control 

especially for heavy metals and education of users is essential. 

There are various sludge composting processes. The simplest is pile composting shown in Figure 4.3-8. 

Dewatered sludge is piled on a flat concrete bed after adjusting its moisture content to around 60% by 

adding some organic materials such as sawdust, rice hulls, straw, bark or composted sludge. It usually 

takes 10-14 days for the first stage fermentation. The second stage fermentation takes 1 to 3 months 

Composting Agricultural use

Dumping

Agricultural use
Dumping

Dewatered sludge Drying

Coagulated sludge 

Frame 

Presser 

Filtrate 
Sludge 

cake 

Dewatering zone Thickening zone 

Screw Fixed plate  Movable  

plate  



The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 1) 
Final Report Section II Strategic Sewerage Master Plan Dehiwala-Mount.Lavinia 

 

 
 4-11  

 

before the compost is mature . Since space at the STP site is likely to be limited, dewatered sludge 

should be sent to a composting plant located elsewhere. 

Sewage sludge compost contains nitrogen and phosphorus and only a small amount of potassium. 

Composting with other organic wastes such as cattle dung can increase the potassium content and thus 

the value of the compost products. 

 

 
Source: JET 

Figure 4.3-8 Pile Composting 
 

If there are no agricultural activities in the area to use the composted sewage sludge, dumping may be 

the only option. Some dump sites do not take materials with more than 60% moisture content. 

Dewatered sludge usually at around 80% moisture content has to be dried before dumping. 

 

4.4 ON-SITE FACILITIES AND SEPTAGE MANAGEMENT  

 On-site Facilities 4.4.1

Wastewater will not be collected from coastal areas of Dehiwala-Mount Lavinia. Septic tanks will be 

the main solution to improve wastewater treatment in this area. The design, construction, and 

maintenance of septic tanks should comply with Sri Lank Standards 745 Part II: 2009 so that their 

proper functioning can be maintained.  

 

 Septic Tanks 4.4.2

Septic tanks retain wastewater, allowing the solids to separate from the suspension and facilitate partial 

decomposition to reduce pollution load. A septic tank must be adequately sized to perform these 

functions properly. 